




























SERVICE PURCHASE ORDER  
  Vendor Name & Address
900386
NATIONAL INSTITUTE OF OCEANOGRAPHY
REGIONAL CENTRE,176,LAWSONS BAY   C
VISAKHAPATNAM,530017

GSTIN Number: 

With reference to your above quotation, we request you
to supply the following materials / services subject to
terms and conditions mentioned

PO NO.                     : 4900228061
PO Date                    : 12.10.2023

Quotation No & Date :

Amendment  Date     :

Payment Terms         : 50% ADV , 50% AFTER COMPLETION OF
Insurance                  :
Delivery Terms          : DAPAT THE SITE

GSTIN NUMBER : 37AABCH6897E3Z6
CIN No. : U24239TG2005PTC047265

S.No. Service Code             Service Description Qty
[...]
Monitoring study around the MOP in the coastal waters of Nallamattipalem      

 
 

Page 112 
 

 
References: 
 
APHA (American Public Health Association), 2000. Standard Method for Examination of 

Water and Waste water. Am. Public Health Assoc., Washington, DC., 20: 1-  
           87553. 

Day, J.H. (1967). A monograph of the polychaeta of Southern Africa Part I Errantia (pp. 
1-458). Part - II Sedentaria (pp. 459-878). The British Museum (Natural History) 
Publ. No. 656. 

Desai, B.n. , R.M.S. Bhargava and Sarupriya J.S.1990.  Current trends in coastal marine 
sciences: A special collection of papers to felicitate Prof. R. Natarajan on his 60 th 
birthday. Ed. by: Ramachandran, S.; Rajagopal, S.Anna Univ., Ocean Data 
Centre; Madras; India; 1990; 52-67.  

Kasturirangan, L.R., 1963. A key for the Identificationof the more common planktonic 
copepods of Indian coastal waters. N. K. Panikkar (ed.), CSIR, New Delhi.  

Pool, E. J. Pool, Klaasen and Y. P. Shoko (2009). The environmental toxicity of 
Dicerothamnus rhinocerotis and Galenia africana. African Journal of 
Biotechnology. Vol. 8 (18): 4465-4468. 

Subrahmanyam, R. 1946. A systematic account of the marine plankton Diatoms of the 
Madras coast. 197 pp. 

Tomas, Carmelo R (ed.) 1997. Identifing marine phytoplankton (vol. I & II). Academic 
Press, Harcourt-brace & Company, California, 858 pp. 

UNESCO, 1968. Zooplankton sampling. Monograph on oceanographic methodology No. 
2, UNESCO Publication. 174 pp. 

USEPA. 2002. “Methods for Measuring the Acute Toxicity of Effluents and Receiving 
Waters to Freshwater and Marine Organisms, Part 8. Effluent and Receiving Water 
Sampling and Sample Handling”. USEPA Technical Paper, No EPA-821-R-02-
012. US Environmental Protection Agency: Washington, DC.  

 
 
 
 
 



HETERO INFRASTRCUTURE SEZ LTD 

ANNEXURE-B 
 

Display Boards along Marine Disposal pipeline 
at the crossing of Creek and Road 

 

 

   
  



ANNEXURE-X

















ANNEXURE-XI





ANNEXURE-XII

















ANNEXURE-XIII





ANNEXURE - XXXIX

ANNEXURE-XIV

SK102612
Line





                                                                                                      

Feasibility Report of 1.2 MLD ETP 

 

FEASIBILITY REPORT 

ON 

NEW EFFLUENT TREATMENT PLANT  

(1.2 MLD CAPACITY) 
 

 

 

AT 

 

 

 

 

M/S HETERO INFRASTRUCTURE SEZ LTD 
N.Narasapuram Village, Nakkapalli Mandal 

Visakhapatnam Dist -531081 
Andhra Pradesh 

 
 
 
 
 
 
 
 
 
 
 

 
PREPARED BY 

 

 
# Flat No. 4K,  B-Block, Jain Srikar Auroville,  

Near ‘N” Convention,Madhapur 
Hyderabad – 500 081 

Website: www.greentekindia.in, email: info@greentekindia.in 

 

ANNEXURE-XV

http://www.greentekindia.in/




                                                                                                      

Feasibility Report of 1.2 MLD ETP 

 
 

TABLE OF CONTENTS 

S.NO CONTENTS  PAGE NO. 

1 Chapter-1  

 Introduction 1 - 2 

2 Chapter-2  

 Design details of the Effluent Treatment Plant 3 - 4 

3 Chapter-3  

 Effluent Treatment Scheme 5 - 7 

4 Chapter-4:   

 Unit Operations 8 - 14 

5 Chapter-5  

 Sizes And specifications of Units 15 - 22 

6 Chapter-6  

 Stripper/MEE/ATFD 23 - 24 

7 Chapter-7  

 Details of Mechanical Equipment’s 25 - 30 

 

TABLES  

1 Table-1  

 Characteristics of Raw Effluent (Inlet of Equalization Tanks) 3 

2 Table-2  

 Characteristics of MEE Condensate 3 

3 Table-3  

 Characteristics of Inlet of Biological Treatment (MEE 
Condensate + LTDS) 

4 

4 Table-4  

 Expected treated Effluent Quality (After Biological Treatment) 4 

 

ANNEXURES 

1 Technical proposal of Stripper/MEE/ATFD submitted by supplier and certified 
by technical Consultant. 

2 Layout of Effluent Treatment Plant. 

3 Flow diagram of Effluent treatment plant. 
 

 

 

 

 

 

 

 

 



                                                                                                      

Page 1 of 30 
Feasibility Report of 1.2 MLD ETP 

 

Chapter -1 

INTRODUCTION 
 

Hetero is a globally renowned vertically integrated pharmaceutical company engaged 

in research and development, manufacturing and marketing of high-quality chemical 

and biologic medicines across diverse therapeutic areas. Backed by 27+ years of 

expertise in the pharmaceutical industry, Hetero’s strategic business areas spread 

across APIs, Global Generics, Biosimilars and Custom Pharmaceutical Services. The 

company is among the largest producers of Active Pharmaceutical Ingredients (APIs) 

in the world. 

 

M/s Hetero, Hyderabad is operating the Industrial Estate (Both SEZ and Non-SEZ) 

exclusively for its own group of companies for manufacturing of Bulk Drugs (Active 

Pharmaceutical Ingredients) and its intermediates at Sy. No: 215,286/1, 286/2, 283/1 

of Ch.Lakshmipuram village, 312/1 to 312/5, 312/10 to 312/12, 313/1 to 313/7 of 

Rajayyapeta village, 19(P) & 20 of Peda teenerla village, 117/1 to 117/3,119/1, 119/2, 

120/1,120/2, 126, 129/1 to 129/9, 142, 150, 151 of N.Narasapuram Village of 

Nakkapalli Mandal Visakhapatnam District spread in an area of about 500 Acres. This 

facility is designed to meet the best global standards for an API facility and to meet the 

growing demands of Bulk Drugs worldwide. 

 

The SEZ is surrounded by open lands in the south direction, open land in the east and 

north direction, and road connecting Upamaka with Rajayyapeta in the west direction. 

The NH5 is in the north direction at distance of 4 km. The nearest railway station is at 

Narsipatnam at a distance of 9 km in the north direction. The airport is located at a 

distance of 70 km in the northeast direction at Visakhapatnam. The Bay of Bengal is 

on the south-eastern side at 1.2 km. The area is drained by Varaha River at north in 

13 km and by Tandava River at southwest in 14 km. At present the following units are 

in operation at the facility: 

 M/s Hetero Labs Ltd., Unit-III (Non SEZ) 

 M/s Hetero Labs Ltd., Unit-IX (SEZ) 

 M/s Hetero Drugs Ltd., Unit-IX (SEZ) 

 M/s Honour Lab Ltd., Unit-III (SEZ) 

 M/s Hetero Infrastructure SEZ Ltd. (SEZ & Developer) 



                                                                                                      

Page 2 of 30 
Feasibility Report of 1.2 MLD ETP 

 

M/s Hetero has invested about Rs. 1500 Crores for setting up of industries and 

developed common infrastructure facilities like Water Treatment plants, Boilers, 

Effluent Treatment Plants, Sewage Treatment Plant, Hazardous waste storage area, 

Scrap yard, parking facilities, Roads & drains etc for meeting the requirement of the 

above-mentioned units in the premises of M/s Hetero Infrastructure SEZ Ltd.  

 

At present, the Industry is having 550 KLD Effluent Treatment plant consisting of Pre-

treatment, Strippers, Multiple Effect Evaporators, Dual stage Biological Treatment 

based on Activated Sludge process and Guard Ponds with Marine Disposal facility. 

 

The Industry is going for Expansion of its unit M/s Hetero Labs Ltd, Unit-III due to 

market trends and hence proposed to install 1.2 MLD Effluent Treatment Plant for the 

treatment of effluents generated from the unit.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                                                                                      

Page 3 of 30 
Feasibility Report of 1.2 MLD ETP 

 

Chapter-2 

DESIGN DETAILS OF THE EFFLUENT TREATMENT PLANT 

 

Design Basis: The plant is designed based on the following characteristics of Effluent  

 

Table-1 

Characteristics of Raw Effluent (Inlet of Equalization Tanks) 

S.No Parameter Unit HTDS LTDS 

1 pH -- 4 - 6 7.0 

2 Biochemical Oxygen Demand (BOD) ppm 14000 2000 

3 Chemical Oxygen Demand (COD) ppm 25000 4000 

4 Total Suspended Solids (TSS) ppm 2500 < 1500 

5 Total Dissolved Solids (TDS) ppm 25000 < 6000 

6 Oil & Grease ppm 30 NIL 

7 Ammonical Nitrogen ppm 2000 <100 

8 Flow KLD 950 250 

 

Note: Total effluent is proposed to treat in Stripper, MEE, ATFD followed by Biological 

 Treatment & Disposal to Sea through Guard Ponds.  

 

 

Table-2 

Characteristics of MEE Condensate 

S.No Parameter Unit 
MEE 

Condensate 

1 pH -- 7 – 7.5 

2 Biochemical Oxygen Demand (BOD) ppm 5000 

3 Chemical Oxygen Demand (COD) ppm 10000 

4 Total Suspended Solids (TSS) ppm < 200 

5 Total Dissolved Solids (TDS) ppm < 1000 

6 Oil & Grease ppm <5 

7 Ammonical Nitrogen ppm <500 

8 Flow KLD 950 

 

Note:  The Condensate of MEE, ATFD and LTDS effluent after pre-treatment is 

proposed to be mixed in the Intermediate Tank before subjected to Biological 

Treatment. 

 

The Characteristics of effluents after mixing Condensate of MEE/ATFD and LTDS 

effluent after primary treatment which are considered for the design of the Biological 

Treatment are shown below: 



                                                                                                      

Page 4 of 30 
Feasibility Report of 1.2 MLD ETP 

 

 

Table-3 

Characteristics of Inlet of Biological Treatment (MEE Condensate + LTDS) 

S.No Parameter Unit 

MEE 

Condensate 

+ 

LTDS 

1 pH -- 7 – 7.5 

2 Biochemical Oxygen Demand (BOD) ppm 4375 

3 Chemical Oxygen Demand (COD) ppm 8750 

4 Total Suspended Solids (TSS) ppm < 275 

5 Total Dissolved Solids (TDS) ppm < 2400 

6 Oil & Grease ppm -- 

7 Ammonical Nitrogen ppm <850 

8 Flow KLD 1200 

 

 

 

Table-4 

Expected Treated Effluent Quality (After Biological Treatment) 

S. No Parameters Unit Values 

1 pH -- 7 – 7.5 

2 Biochemical Oxygen Demand (BOD) ppm <100 

3 Chemical Oxygen Demand (COD) ppm <250 

4 Total Suspended Solids (TSS) ppm < 300 

5 Total Dissolved Solids (TDS) ppm < 2400 

6 Ammonical Nitrogen ppm <20 

7 Flow KLD 1200 

 

Note: The above quality of outlet of ETP is achieved subject to the following: 

 Plant is strictly operated as per Operation Manual and Instructions 

 The output quality is guaranteed subject to the influent quality being within + or 

– 5 %, of the values given. 

 Close Monitoring of parameters of Effluents at different stages is required for 

getting desired results. 

 

 

 

 

 

 



                                                                                                      

Page 5 of 30 
Feasibility Report of 1.2 MLD ETP 

 

Chapter-3 

Effluent Treatment Scheme 

The proposed treatment scheme will have the following units: 
 

1. Primary Treatment of Effluent: 

 Grit Chamber 

 Oil & Grease Removal  

 Equalization Tank (04 nos each of one day storage capacity) 

 Flash Mixer  

 Flocculator   

 Clarifier/Tube Settler  

 Clarified effluent Tank  

 

2. Thermal Treatment 

 Stripper (Steam operated) 

 Multiple Effect Evaporator (05 Effect) 

 Agitated Thin Film Drier  

 

3. Secondary Treatment (Biological Treatment) 

 Intermediate Storage Tank 

 Aeration Tank -I 

 Secondary Clarifier 

 Aeration Tank -II  

 Final Clarifier 

 Sludge Handling Unit (SDB/Filter Press/Belt Press) 

 Treated effluent tank 

 

4. Final Treatment 

 Pressure Sand Filter 

 Activated Carbon Filter 

 Filtered treated Effluent Tank 

 RO Plant (Optional and can be decided at later stage) 

 Guard Ponds 

 Marine Disposal System 

 

 

 

 

 

 

 

 



                                                                                                      

Page 6 of 30 
Feasibility Report of 1.2 MLD ETP 

 

Treatment Scheme is shown below: 
      HTDS Effluent 
                  
 
 
 
 
    Poly Electrolyte        
            
 
 
 LTDS Effluent 
 
 
 
 
 
            
 
 
 
 
 
 
 
 
 
         Condensate       
                    
 
         
 
 
        Filtrate 
 
   
 
 
 
         
 
  Sludge Recycle    Excess Sludge 
 
         
 
     
 
 
 
 
 
 
 
 

Treated Effluent  

Equalization Tank 

Flash Mixer 

Flocculator 

Clarified Tank  
(MEE Feed Tank) 

Stripper 

MEE  

Intermediate Tank 

Aeration Tank-I  

SDB/Plate and 
frame filter 

Sec 
Clarifier 

ATFD  TSDF  

CLF 

Aeration Tank- II   

Final 
Clarifier 

Flash Mixer 

Flocculator 

Tube Settler 

De-Nitrification 
Tank  



                                                                                                      

Page 7 of 30 
Feasibility Report of 1.2 MLD ETP 

 

Treated Effluent after Biological ETP 

 

 

 

 

 

 

 

 Filter Back Wash       
            

 

 

 

 

 

 

 

         

              Permeate  

 

 

 

 

Marine Disposal 

 

Note: For reducing Phosphate’s concentration in the treated effluent, the following 

treatment system is recommended: 

 Lime treatment followed by neutralization or  

 RO Plant  

 

 

 

 

 

Treated Effluent Tank 

 
PSF 

 
ACF 

Filtered Effluent Tank 

Chemical Dosing Tank/RO   

Guard Ponds 



                                                                                                      

Page 8 of 30 
Feasibility Report of 1.2 MLD ETP 

 

Chapter-4 

Unit Operations 

 

4.1 Screen Chamber: 

Screening devise is used to remove the Coarse solids from the effluent. Coarse solids 

consist of rags, boards, and other large objects. The primary purpose of the screen is 

to protect the pumps and other mechanical equipments and to prevent the valves and 

other appurtenances in the onwards treatment units of effluent treatment plant. 

 

4.2 Grit Chamber: 

The effluent of the pharmaceutical industry contains some inorganic solids such as 

sand, pebbles, chemical sludges and metal fragments. The purpose of grit chamber 

is to remove these heavier objects from the effluent before entering the effluent into 

Fat trap. Most of the substances in the grit are abrasive in nature and will cause 

accelerated wear on pumps and sludge handling equipment with which it comes in 

contact in the onward treatment units. These solids deposit in the areas of low 

hydraulic shear in pipes, sumps and clarifiers may absorb grease and solidify. 

Additionally, these materials are not biodegradable and occupy valuable space in 

sludge digesters. It is therefore always desirable to separate them from the organic 

suspended solids. 

 

4.3 Fat Trap/ Scum Removal: 

The pharmaceutical/Bulk drug industry effluent contains lot of water immiscible 

solvents, oils and greases. Some of the chemicals in the wastewater mixes with these 

solvents and form scum (Floating layer) in the collection tanks of the effluent. The 

primary function of this chamber is to remove these solvents and oils from the effluent 

before entering into the Equalization tanks.  These substances will cause hinderances 

in the onward treatment systems by way of improper coagulation & settling in the 

primary treatment and also causes smell nuisance in the equalization tanks. Also it will 

obstruct the oxygen transfer into the effluent in the biological treatment of effluent. 

Hence it is always essential to remove these floating solvents, oils and greases from 

the effluent for proper treatment in the onward units of ETP. 

 

 



                                                                                                      

Page 9 of 30 
Feasibility Report of 1.2 MLD ETP 

 

 

4.4 Equalization Tanks: 

The primary purpose of the equalization tanks is to collect and hold the effluent after 

Screen, Grit and fat removal for specific time. The effluent of Bulk Drug/pharmaceutical 

industry is very typical in nature and one cannot assume effluent with uniform 

characteristics. Hence the effluents of different characteristics will be collected in the 

tank to equalize the properties of the effluent before sending for onward treatment. 

Also the effluent will be neutralized in these tanks by addition of either alkali or base 

depending on the characteristics of the effluent and proper mixing. By way of 

equalization and neutralization, one can ensure the effective coagulation and 

sedimentation in the primary treatment and to protect the equipment like stripper, MEE 

and ATFD. 

 

4.5 Flash Mixer: 

A flash mixer is a chamber that contains mechanical stirrer which is designed to ensure 

fast, thorough mixing of polyelectrolyte and other chemicals/ coagulants with the 

effluent for the purpose of creating floc. After Screen, Grit and fat removal and 

equalization & neutralization the effluent treatment really begins at the flash mixer 

chamber. Here the chemicals/polyelectrolytes are added to the effluent, primarily to 

aid in coagulation and flocculation. In the flash mixer, the wastewater is agitated 

violently for a short period of time before being released into the flocculation tank.  

 

4.6 Flocculator: 

Flocculator is the chamber where in the fine suspended solids in the effluent form flocs 

and will be removed from the effluent. The effluent after flash mixer enters the 

flocculation tank where the floc formation happens spontaneously in the presence of 

chemicals and gentle agitation. The primary purpose of the flocculator in the effluent 

treatment plant is to optimize particles coagulation and flocculation prior to settling in 

the primary clarifier.  

 

The primary function of the flash mixer and flocculator is to remove suspended solids 

from the effluent to avoid frequent chocking of the equipments Stripper, MEE & ATFD 

and also to ensure the effective biological treatment.  

 



                                                                                                      

Page 10 of 30 
Feasibility Report of 1.2 MLD ETP 

 

4.7 Primary Clarifier: 

Primary clarifier is the most important unit in the primary treatment of wastewater as 

the design of primary treatment of effluent is inadequate without primary clarifier. 

Primary clarifier is a unit operation primarily designed to concentrate and remove 

suspended solids from the effluent and clear supernatant flows into the MEE Feed 

tank. This will ensure the effective treatment in Stripper, Multiple effect evaporators 

and also to avoid frequent chocking of the thermal systems of effluent treatment plant. 

 

4.8 Strippers 

Steam stripping is used to remove various organic contaminants from plant 

wastewater to meet guidelines set by pollution controlling agency. The organics and 

steam from the top of the column are then condensed and separated using structural 

packing in the column. The condensed steam/solvent is refluxed to the top of the 

column. The system is used for treating the high TDS and high COD stream and the 

effluent is fed to the solvent stripper to minimizing low boiling solvents from the feed 

of the evaporator by maintaining temperature 90+5 degrees. The low boiling solvent 

vapor condensed by passing through condensers. Mixed solvent is collected 

separately in solvent collection vessel. 

 

4.9 Multiple Effect Evaporator (MEE): 

Multiple Effect Evaporators are used for the removal of total solids from the effluent to 

reduce toxicity & COD/BOD levels in the effluent. In MEE the effluent is concentrated 

from 2-4% solids to 35-40% solids and then the concentrate will be fed to ATFD for 

removal of solids from the effluent. The condensate of MEE can easily be treated in 

the Biological Treatment system to meet the required standards prescribed the 

Pollution Control Board. 

 

A multiple-effect evaporator is an equipment for efficiently using heat from steam to 

evaporate water. In a multiple-effect evaporator, wastewater is boiled in a sequence 

of vessels, each held at a lower pressure than the last. Because the boiling 

temperature of water decreases as pressure decreases, the vapor boiled off in one 

vessel can be used to heat the next, and only the first vessel (at the highest pressure) 

requires an external source of heat and thus saves energy and overall operational 

cost. 



                                                                                                      

Page 11 of 30 
Feasibility Report of 1.2 MLD ETP 

 

4.10 Agitated Thin Film Drier (ATFD): 

Agitated Thin Film Dryer is used to dry and collect baggable solids from high TDS 

effluent that comes out of Multi Effect Evaporator after evaporating the effluent from 

2-4% solids to 35-40% solids. The condensate of ATFD will be subjected to Biological 

Treatment along with MEE Condensate to meet the standards prescribed by SPCB. 

A typical Agitated Thin Film Drier (ATFD) consists of a tubular heat transfer area with 

an external heating jacket and a fast-revolving, inner rotor with flexible or rigid wiper 

elements. The feed product is evenly distributed by the rotor and its wipers over the 

heating surface, forming a thin liquid film of uniform thickness. This assures excellent 

heat transfer combined with constant renewal of the product film and provides an even 

heating and short residence time of the product. 

 

4.11 Intermediate Tank: 

The main purpose of the intermediate tank to make the feed to Biological Treatment 

with uniform characteristics and flow to get optimum results from the Biological 

Treatment. In this tank the LTDS effluent after primary treatment, MEE Condensate 

and ATFD condensate are mixed and then fed to biological treatment system. Also the 

effluent will be cooled by providing air grid in the tank to meet the requirements of 

biological Treatment as the condensate of MEE&ATFD will be on higher side.  

 

4.12 Aeration Tank-I: 

Aeration Tank-I is the first step of a Conventional Activated Sludge (CAS) system and 

is used to remove BOD from the Effluent. The effluent from intermediate tank will be 

pumped to the aeration tank-I and in the aeration tank, the wastewater is mixed with 

air to activate micro-organisms. While digesting the wastewater, the organisms collide 

with each other, forming larger particles called flocs, which have a larger capacity to 

degrade the biological components of the wastewater. 

The rate at which oxygen is consumed by the microorganisms in the biological reactor 

is called the oxygen utilization rate. For the activated sludge process, the oxygen 

utilization rate will always exceed the rate of natural replenishment, thus some artificial 

means of adding oxygen must be used. Oxygen is supplied by aerating the mixed 

liquor in the aeration tank. Aeration techniques will be used to inject compressed air 

into the aeration tank using mechanical mixers to stir the contents violently enough to 

entrain and distribute air through the liquid. 



                                                                                                      

Page 12 of 30 
Feasibility Report of 1.2 MLD ETP 

 

 

4.13 Secondary Clarifier: 

The aeration basin is followed by a secondary clarifier or settling tank. During this step, 

the mixed liquor from the aeration tank -1 flows into the clarifier and micro-organisms 

with their adsorbed organic material settle at the bottom of clarifier and the clear 

supernatant liquid flows into the onward treatment units for further purification. 

The surplus micro-organisms can easily be channeled to any of sludge treatment 

solutions and another part of the micro-organisms is fed back into the aeration tank to 

keep the load of micro-organisms at a sufficient level for the biological degrading 

processes to continue. 

 

4.14 Aeration Tank -II (Extended Aeration Tank): 

This unit works on the same principle of Aeration tank-I and this tank is mainly used to 

reduce left over BOD from the effluent after conventional aeration & secondary clarification 

system. This system helps in meeting the discharge standards of effluent prescribed by 

the State Pollution Control Board/MoEF&CC/CPCB.   

Normally effluent after secondary clarifier with low BOD is fed to Aeration tank- II and this 

system works under endogenic respiration principle. Higher MLSS concentration will be 

maintained in the aeration tank as compared to the Aeration tank-I.Oxygen is supplied 

by aerating the mixed liquor in the aeration tank. Aeration techniques will be used to 

inject compressed air into the aeration tank using mechanical mixers to stir the 

contents violently enough to entrain and distribute air through the liquid. 

 

4.15 Final Clarifier: 

The aeration tank-II is followed by a final clarifier or settling tank. During this step, the 

mixed liquor from the aeration tank -II flows into the clarifier and micro-organisms with 

their adsorbed organic material settle at the bottom of clarifier and the clear 

supernatant liquid flows into the onward treatment units for further purification. 

The surplus micro-organisms can easily be channeled to any of sludge treatment 

solutions and another part of the micro-organisms is fed back into the aeration tank-II 

to keep the load of micro-organisms at a sufficient level for the biological degrading 

processes to continue. 

 

 



                                                                                                      

Page 13 of 30 
Feasibility Report of 1.2 MLD ETP 

 

4.16 De-Nitrification Tank: 

Excessive usage of nitrogen compounds in various industries, e.g., agricultural, 

pharmaceutical, dairy or food, contribute to nitrogen pollution. A common method of 

treating N-pollution is nitrification, followed by denitrification. Biological denitrification 

enables transformation of oxidized nitrogen compounds by a wide spectrum of 

heterotrophic bacteria into harmless nitrogen gas with accompanying carbon removal. 

The liquid from the aeration tank-II is fed to De-nitrification tank where anoxic conditions 

will be created to convert the ammonical nitrogen into Nitrates & Nitrites to Nitrogen 

gas. During this process, the bacteria derive their oxygen from the oxygen contained 

in the nitrate. The nitrogen gas produced is in the form of nitric oxide (NO), nitrous 

oxide (N2O) or nitrogen gas (N2). The net removal of nitrogen is accomplished by 

stripping the nitrogen gas formed during denitrification out of the wastewater in a 

subsequent aeration process. The optimum pH range for de-nitrification is 7-8.5 and 

the DO level to be maintained in the Denitrification process is 0.3 mg/l (Anoxic 

Conditions). 

The process of De-nitrification would enable the industry to meet the standards 

prescribed by the Board and also to avoid oxygen depletion in the receiving body, 

reducing the toxicity levels in the treated effluent, eutrophication and 

methemoglobinemia in the receiving body. 

 

4.17 Treated effluent Tank: 

The clear supernatant from the final clarifier flows into the treated effluent tank. The 

main purpose of this tank is to collect and store the treated effluent for further treatment 

in Tertiary treatment units. 

 

4.18 Pressure Sand Filter: 

The treated effluent from the treated effluent tank is pumped to Pressure sand filter to 

remove turbidity and suspended particles present in the treated effluent with minimum 

pressure drop. The Pressure Sand Filter consists of a multiple layer of sand with a 

variety in size and specific gravity.  

 

In a Pressure Sand Filter, treated effluent is passed through multi layers of filter media 

consisting graded sand, pebbles and gravels layers. The contaminants in the effluent 

are captured in the media bed and filtered water passes into the discharge manifold  



                                                                                                      

Page 14 of 30 
Feasibility Report of 1.2 MLD ETP 

 

at the bottom of the tanks. The next and last step is backwashing, a process of 

effectively removal of captured contaminants from the media bed. After backwashing 

the filter is rinsed with raw water and after the required quality of water is achieved the 

filter is put back into service. 

 

4.19 Activated Carbon Filter: 

The effluent from the pressure sand filter outlet is then passed through the activated 

Carbon filter. Activated Carbon Filter is used to adsorb chlorine, organics, tri-halo 

methane (THM), taste, odour, and colour from treated effluent. Activated carbon is a 

charcoal that has been treated with oxygen to open up millions of tiny pores between 

the carbon atoms. Activated carbon filtration is an adsorptive process in which the 

contaminant is attracted to and adsorbed onto the surface of the carbon particles. The 

efficiency of the adsorption process is influenced by carbon characteristics (particle 

and pore size, surface area, density and hardness) and the contaminant 

characteristics. 

 

4.20 Guard Ponds: 

The treated effluent after Activated Carbon filter/RO plant will be pumped to the Guard 

ponds. The main purpose of these tanks is to collect and store the treated effluent 

before discharging into the Sea. Marine disposal pumping station is connected to the 

Guard ponds for pumping the treated effluent into the Sea.  

 

4.21 Sludge Blender and Sludge Thickener: 

Sludge Blending and thickening is the primary step in sludge treatment. It allows the 

solids and excess water to separate properly from the sludge. The main purpose of 

this stage is to reduce the moisture content in the sludge. The sludge contains a high 

amount of moisture content; therefore it becomes really necessary to reduce the 

amount of water content in sludge and thicken and condense it.   

Sludge thickening is done by gravity in the thickener. Rotating scraper mechanism is 

provided to separate the settled sludge and liquid. The settled sludge is then pumped 

to either Filter Press or Belt press for further dewatering of sludge and drying. 

 

 

 



                                                                                                      

Page 15 of 30 
Feasibility Report of 1.2 MLD ETP 

Chapter -5 

SIZES AND SPECIFICATIONS OF UNITS 
 

UNIT SCREEN CHAMBER  

Duty To remove larger particles which are in suspension (if any) from 
the effluent 

Number of Units 02 
(01 working and 01 standby) 

Size of the unit 2.15m x 1m x 2.4m 

MOC Reinforced Cement Concrete (RCC) with acid proof lining 

Provision Screens with removable arrangement for cleaning purpose. 

 

UNIT GRIT CHAMBER 

Duty To remove heavy suspended particles from the effluent 

Number of Units 02 
(01 working and 01 standby) 

Size of the unit 2.15m x 5.3m x 2.4m 

MOC Reinforced Cement Concrete (RCC) with acid proof lining 

Provision Drain valve and inlet valve arrangement for cleaning and 
controlling the flow respectively 

 

UNIT FAT TRAP 

Duty To remove oil & grease from the effluent. This would also help 
in removing water immiscible solvents from the effluent 

Number of Units 01 

Size of each tank 2.15m x 4m x 2.4m 

MOC Reinforced Cement Concrete (RCC) with Acid proof lining 

Provision Fine bubble diffuser for carrying oil & grease to the top of tank 
and scraper arrangement for removal of accumulated fat on the 
top of liquid surface 

 

UNIT EQUALISATION TANK  

Duty  For equalizing the effluents of different characteristics 
and for neutralization. 

 To avoid shock loading in the subsequent units i.e Pre-
treatment & Secondary treatment  

Number of Units 04  
(02 working and 02 for collection of effluents) 

Size of each tank 21.6 m x 15m x 3.5 m SWD + 0.5m FB (1050 KL x 4 Nos) 

MOC Reinforced Cement Concrete (RCC) with Acid proof lining 

Provision  Air Grid with blower for Equalizing the Effluents 
 Hoods and scrubbers for controlling the smell in and 

around ETP 
 Flow control arrangement 

 



                                                                                                      

Page 16 of 30 
Feasibility Report of 1.2 MLD ETP 

 

UNIT FLASH MIXER (HTDS) 

Duty To mix the effluent & catalyst (Polyelectrolyte) thoroughly for 
floc formation 

Number of Units 02 

Size of each tank 1.12m X 1.12m X 2.6m 

MOC Reinforced Cement Concrete (RCC) 

Provision  Agitator with gear box for thorough mixing 
 Chemical Dosing system (tanks & dosing pumps) for 

addition of polyelectrolyte  

 

UNIT FLOCCULATOR (HTDS) 

Duty To mix effluent to form flocs for separation of suspended matter 
from the effluent in the subsequent clarification unit 

Number of Units 02 

Size of each tank 2.3m x 2.3m x 2.4m SWD + 0.9FB 

MOC Reinforced Cement Concrete (RCC) 

Provision  Agitator with gear box for gentle mixing 
 Removal of floating matter 

 

UNIT PRIMARY CLARIFIER 

Duty For separation of suspended matter from the effluent to have 
clear liquid for subsequent units 

Number of Units 02 

Size of each tank 8 m dia x 3.5m SWD 

MOC Reinforced Cement Concrete (RCC) 

Provision  Scraper Mechanism for collection of settled suspended 
solids to the centre of clarifier. 

 Sludge pumps for removal of settled sludge from the 
clarifier. 

 Feed well and outer well for avoiding foam entry into 
launder 

 

UNIT FLASH MIXER (LTDS) 

Duty To mix the effluent & catalyst (Polyelectrolyte) thoroughly for 
floc formation 

Number of Units 02 

Size of each tank 1.35m x 1.1m x 2.0m SWD + 0.6FB 

MOC Reinforced Cement Concrete (RCC) 

Provision  Agitator with gear box for thorough mixing 
 Chemical Dosing system (tanks & dosing pumps) for 

addition of polyelectrolyte  

 

 



                                                                                                      

Page 17 of 30 
Feasibility Report of 1.2 MLD ETP 

 

UNIT FLOCCULATOR (LTDS) 

Duty To mix effluent to form flocs for separation of suspended matter 
from the effluent in the subsequent clarification unit 

Number of Units 02 

Size of each tank 2.9m x 2.6m x 2.5m SWD + 0.9FB 

MOC Reinforced Cement Concrete (RCC) 

Provision Agitator with gear box for gentle mixing 

 

 

UNIT TUBE SETTLER 

Duty For separation of suspended matter from the effluent to have 
clear liquid for subsequent units 

Number of Units 01 

Size of each tank 2.85m x 2.4m x 4m 

MOC Reinforced Cement Concrete (RCC) 

Provision  UV Stabilized PVC media for settling of solids. 
 Sludge pumps for removal of settled sludge from the 

clarifier. 
 Overflow launder for collection of supernatant Liquid 

 

 

UNIT MEE Feed Tank 

Duty For collection and storage of clear effluent from the primary 
clarifier and to have uniform feed to stripper and MEE. 

Number of Units 01 

Size of each tank 13.5m x 8m x 3 m SWD + 0.5m FB 

MOC Reinforced Cement Concrete (RCC) 

Provision MEE Feed pumps with necessary flow control arrangement 

 

 

UNIT STRIPPER 

Duty For removal of low boiling organics/Solvents from the effluent to 
reduce COD. 

Number of Units 02 

Size & Capacity of 
stripper 

1.5m dia X 14 meter Column height   
Total Height of Stripper -24 m 
600 KLD or 30 KL/hour feed each 

MOC Duplex steel or SS-316L 

Provision  Reboiler with thermosiphon system with steam line 
 Structural packing inside the column and  
 condensate collection and pumping arrangement.  

 

 



                                                                                                      

Page 18 of 30 
Feasibility Report of 1.2 MLD ETP 

 

UNIT MULTIPLE EFFECT EVAPORATOR (MEE) 

Duty For concentration of effluent to the required level in multistage 
effect evaporator (5 effect or 6 effect) 

Number of Units 02 

Capacity of MEE 600 KLD or 30 KL/hour feed each 

MOC  All contact parts are of SS Ti grade  
 Shell is of either Duplex steel or SS-316L 
 Piping in SS-316 L 

Provision  Steam and cooling water 
 Condensate collection and pumping arrangement 

 

UNIT AGITATED THIN FILM DRIER (ATFD) 

Duty For separation of salts from the concentrated effluent by drying 
and to make the salts suitable for disposal. 

Number of Units 06 

Size of unit 30 m2 area each 
Feed Rate : 2000 – 2500 Litres/hour 

MOC Either Duplex steel or SS-316L 

Provision  Steam and cooling water 
 Condensate collection and pumping arrangement and 
 Salt collection  

 

UNIT INTERMEDIATE TANK 

Duty For collection, mixing of MEE Condensate & LTDS effluent and 
cooling of the effluent to make it suitable for treatment in 
[...]

Main Shell : SA 240 GR 316L (8mm 
Thick) 

Jacket MOC : SA 240 GR 304 (8mm Thick) 

Heat Transfer Area,Sq.m : 30Sq.m*3 Nos 

Cyclone  Separator   

Qty : 3 Nos 

Type : Conical 

MOC of the Shell : SA 240 GR 316L 

Thickness of the Shell : 5 mm Thick 

Surface Condenser   

Qty 
 

:  
 

3 Nos 

Type 
 

:  
 

Surface Type (Shell &Tube) 

  Tube MOC : SA 213 TP 316L (1.2mm Thick) 

  Tube Dia, mm  : 19.05 

 Tube Height, mtrs : 6 

MOC of the Tube Sheet : SA 240 GR 316L (20mm Thick) 

MOC of Shell : SA 240 GR 304 (5mm Thick) 

MOC of Top & Bottom Cover : SA 240 GR 304 (8mm Thick) 



 
 
 

 
 
 

Heat Transfer Area, Sq.m : 51.6 /each 

No.of Tubes : 96Nos/Each 

Balance Tank   

Qty : 1 No 

MOC : SA 240 GR 316L 

Thickness of Shell, mm : 5 

Volume, KL : 1.5 

Pumps With Motors   

Feed Pump   

Qty : 1 W+1FSB 

Pump Type : Centrifugal 

MOC : CF8M (SS316) 

Flow,m3/hr : 8 

Head,mtrs : 15 

Power in HP/Kwh : 3/2.25 

Motor RPM : 2900 

Motor Efficiency : IE3  

No.of Poles : 2 Pole 

Seal Type : Double Mechanical Seal 

Seal Mechanism : Inboard –Silicon Carbide (SiC)  

Outboard –Carbon Silicon Carbide  

Pump Make : Johnson 

Motor Make : BB/CG 

Condensate Pump   

Qty : 1 W+1FSB 

Pump Type : Centrifugal 



 
 
 

 
 
 

MOC : CF8M (SS316) 

Flow,m3/hr : 8 

Head,mtrs : 15 

Power in HP/Kwh : 2/1.5 

Motor RPM : 2900 

Motor Efficiency : IE3  

No.of Poles : 2 Pole 

Seal Type : Double Mechanical Seal 

Seal Mechanism : Inboard –Silicon Carbide (SiC)  

Outboard –Carbon Silicon Carbide  

Pump Make : Johnson 

Motor Make : BB/CG 

Cooling Tower Pump   

Qty : 1 W+1FSB 

Pump Type : Centrifugal 

MOC : CF8M (SS316) 

Flow,m3/hr : 223 

Head,mtrs : 25 

Power in HP/Kwh : 20/15 

Motor RPM : 1450 

Motor Efficiency : IE3  

No.of Poles : 4 Pole 

Seal Type : Single Mechanical Seal 

Seal Mechanism : Silicon Carbide (SiC)  

Pump Make : Johnson 

Motor Make : BB/CG 



 
 
 

 
 
 

Blower   

Qty : 3 W+1FSB 

Pump Type : Centrifugal 

MOC : CF8 

Power in HP/Kwh : 7.5/5.625 (Each) 

Motor RPM : 2900 

Motor Efficiency : IE3  

No.of Poles : 2 Pole 

Pump Make : Nadi 

Motor Make : BB/CG 

Gear Box -ATFD   

Qty : 3 Nos 

MOC : Std 

Power in HP/Kwh : 30/22.5 (Each) 

Motor RPM : 1450 

Gear Box Make : Bonfiglioli 

Motor Make : BB/CG 

Gear Box -BT   

Qty : 1 No 

MOC : Std 

Power in HP/Kwh : 2/1.5 

Motor RPM : 1450 

Gear Box Make : Bonfiglioli 

Motor Make : BB/CG 

Pipelines & Fittings   

Process Pipelines   



 
 
 

 
 
 

Qty : 1 Lot 

MOC of Pipes  : SA 312 TP 316L 

Schedule of Pipes : Sch 10 

MOC of Fittings : SA 403 GR 316L 

MOC of Flanges : SA 182 F 316L (Chemin Std) 

Vapour Duct   

Qty : 1 Lot 

MOC of Pipes  : SA 312 TP 316L 

Thickness of Pipe : 5 mm Thick 

MOC of Fittings : SA 403 GR 316L 

MOC of Flanges : SA 182 F 316L (Chemin Std) 

Condensate Pipes & Fittings   

Qty : 1 Lot 

MOC of Pipes  : SA 312 TP 316L 

Schedule of Pipes : Sch 10 

MOC of Fittings : SA 403 GR 316L 

MOC of Flanges : SA 182 F 316L (Chemin Std) 

Cooling Tower Pipes & Fittings   

Qty : 1 Lot 

MOC of Pipes  : IS2062  

Schedule of Pipes : C Class 

MOC of Fittings : IS2062 

MOC of Flanges : IS2062 (Chemin Std) 

Blower Pipes & Fittings   

Qty : 1 Lot 

MOC of Pipes  : IS2062  



 
 
 

 
 
 

Schedule of Pipes : C Class 

MOC of Fittings : IS2062 

MOC of Flanges : IS2062 (Chemin Std) 

Seal Water Pipes & Fittings   

Qty : 1 Lot 

MOC of Pipes & Fittings : UPVC 

Schedule of Pipes : Sch 40 

 

Note: All gear box assembly and its construction in IS 2062, Big flanges bottom and top support are in IS 2062. 

III. List of our Standard Make: 

Sl. No Description Make 

1. Electrical Accessories Siemens 

2. Process Pump Johnson 

3. Vacuum Pump PPI 

4. Motors  BB/CG 

5. Steel (SS) Jindal 

6. MS Structure (Main Column-H Section) Vizag/Sail 

7. Instruments E&H/ Forbes/Krohne Marshall 

a. Vacuum transmitter E&H/ Forbes/Krohne Marshall 

b. Temperature transmitter E&H/ Forbes/Krohne Marshall 

c. Pressure transmitter E&H/ Forbes/Krohne Marshall 

d. Feed flow meter E&H/ Forbes/Krohne Marshall 

e. Condensate flow meter E&H/ Forbes/Krohne Marshall 

f. Pneumatic valve Aira/Uflow 

g. TDS transmitter E&H/ Forbes/Krohne Marshall 



 
 
 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

h. Rotameter Forbes/Krohne Marshall 

i. Level transmitter E&H/ Forbes/Krohne Marshall 

j. Steam Control Valve Technik/ Forbes Marshall 

k. Steam Flow meter E&H/Forbes Marshall 

7. Blower Nadi 

8. Gear Box Bonfiglioli 

9. VFD Yaskawa/Siemens 



 
 
 

 
 
 

IV. Scope of Supply - Electrical & Instrument Parts: 

Sl.No. Specification Quantity 

1. 

 

 

 

Control Panel with  

a. Power & Motor Control System 

b. PLC Control System 

c. Energy meter 

1 Unit 

2. 

Field Instruments 

a. Vacuum transmitter-6 Nos 

b. Temperature transmitter-6 Nos 

c. Pressure transmitter-3 Nos 

d. Feed flow meter-1 No 

e. Condensate flow meter-1 No 

f. Mass Flow Meter-1 No 

g. Pneumatic valve-4 Nos 

h. TDS transmitter-1 No 

i. Rotameter-2 Nos 

j. Level transmitter-6 Nos 

k. Steam Control Valve-2 Nos 

l. Steam Flow meter-2 Nos 

1 Lot 

3. 
Software 

a. PLC With SCADA Programming 

1 Lot 

 

 

 

 



 
 
 

 
 
 

V. Scope of Supply –Other accessories: 

A) Cooling Tower-TR : 1500 

Qty : 1 Lot 

Water Flow Rate,CMH/Cell : 286.67/Cell*3 Nos 

Total Flow Rate,CMH : 860.01 

Total Fan Motor HP,Kw  60/45 

Fan Motor RPM : 477 

   

B) MS Structural for Equipments   

Material Qty,Tons : 150 

Gratings Qty,Nos 
: 85 

GRP Coating area,Sq.mtr 
: 3000 (GRP Coatings for all columns 

and Tie beams) 

   

C) Electricals   

Type : Non Compartment 

Fixing Type 

 

: Non-Draw Out Type 

 : Floor Mounted 

MOC : MS with Powder Coated 

Protection : IP-30 

Cable Entry : Bottom Cable Entry, Single Front 

Paint Shade : RAL7035 (Siemens Grey) 

Base Frame : 75 x 38 mm ISMC 

Input Supply 

 

: 415 ± 10 VAC, 3 Phase, 50 Hz, 4 Wire 



 
 
 

 
 
 

Switchgears & Accessories Make 

 

: Siemens 

Electrical Cable Make : Polycab/Hawells 

Cable MOC : Copper Armoured 

Cable Tray MOC : GRP 

   

D) Insulation   

75mm Rockwool with 26SWG Aluminium Cladding for all units where live steam is applied 
(Stripper,Calandira-I & ATFD) and 50mm Thick & 26SWG aluminium Cladding for 
remaining units. 

 

VI. Utility Details:  
 

1. Steam Consumption:  

           For Stripper -3936Kg/hr@3-4Kgf / cm2   

           For Evaporator -5200Kg/hr@3-4Kgf / cm2  

           For ATFD -3031Kg/hr@3-4Kgf / cm2  

           Total Steam - 12167Kg/hr  

2. Power Consumption:  

           For Stripper -33.75Kwh 

           For Evaporator -414.375Kwh  

           For ATFD -119.625Kwh  

          Total Installed Power -567.75Kwh 

 

 

 

3. Cooling Tower Circulation Rate:  

For Stripper -118m3/hr @1-2 Kgf / cm2 



 
 
 

 
 
 

           For Evaporator -380m3/hr @1-2 Kgf / cm2  

           For ATFD -223m3/hr @1-2 Kgf / cm2  

  
 

 

4. Fresh Water Required for Makeup:  

        For Cooling Tower & Seal Water -7500Ltr/hr (Continuous) 

Fresh Water Quality - RO Permeate or Equivalent Quality 

 

VII. Battery Limits and Exclusions 
Battery Limits: 

Feed    : At the inlet of the Stripper, Evaporator / ATFD Balance Tank 

Steam   : At that inlet of the Stripper, ATFD/Evaporator Equipment inlet nozzle 

Product outlet  : At that outlet of the ATFD 

Solvent outlet  : At that outlet of the Solvent Collections 

Process condensate  : At the outlet of the Condensate Pump of Evaporator/ATFD  

Sealing water  : At the inlet of the Seal water Tank  

Raw water   : At the inlet of the both Balance Tank, Cooling Tower & Seal water Tank 

Drain    : At individual Equipment & Piping 

Power/Earthing  : At the panel (MCC) incoming at individual motors 

 

 

 

 



 
 
 

 
 
 

Scope of Supply Details:  

Sl. No DESCRIPTION Scope Details 

1. All Equipment Supply as Per above Scope of Supply. Chemin 

2. 

All civil works related with System, such as foundation of column, equipment and 

pumps, Necessary storage tank, if other civil works not mentioned and related to 

the system. 

Client 

3. 
All statutory, legal and government formalities and permission for the erection 

and operation of the plant (Electrical/PCB activities). 
Client 

4. Unloading, storing of the equipment and safety at site. Client 

5. Steam boiler, Pipeline and Valves upto the system. Client 

6. All Input and output Pipelines. Client 

7. Cooling Tower, Pump & its Pipelines. Chemin 

8. Foundation Bolt, Nut and its accessories Client 

9. Supply of Electrical Cables, Tray and its accessories Chemin 

10. MS Structure and its accessories. Optional 

11. Motor Cover and its Painting work Chemin 

12. Lubrications of the Rotating Equipments. Client 

13. Painting Work at site Client 

14. Roof shed & its accessories. Client 

15. Insulation of the Equipments and pipelines Chemin 

16. Instrument and its Automation Work. Chemin 



 
 
 

 
 
 

17. 
Food, Travelling & Accommodation of Our Engineers and Labours at the time of 

Erection Supervision.  

Chemin 

18. Crane Charges for Erection at Site. Client 

19. Erection & Fabrication at site Chemin 

20. Supervision of Commissioning at site. Chemin 

21. 
Necessary Electrical power supply and water supply for the equipment erection 

and fabrication at site. 

Client 

22. Necessary chemical and tools for trail run and commissioning of the system. Client 

23. If any other thing not mentioned other than the offer. Client 

 

 

 

 

 

 

 

 

 

 

 

 



GRIT CHAMBER

(2.15X5.3X2.4M)

FLASH MIXER-I

(1.12X1.12X2.6M)

PRIMARY CLARIFIER-I

(8X3.5M SWD)

STRIPPER-I

(30KL/Hour)

MEE-I

(600KLD)

ATFD-I

(30m2)

SALT

TO

TSDF

HTDS

AERATION TANK-I(A)

(55X20X6M + 0.5m FB)

13000 KL

SECONDARY CLARIFIER-I

(8X3.5M SWD)

SECONDARY CLARIFIER-II

(8X3.5M SWD)

LTDS

DE-NITRIFICATION TANK

(11.4X11.4X5.0M+0.5FB)

TREATED EFFLUENT TANK

(10X15X4M)

SAND FILTER

CARBON FILTER

SLUDGE BLUNDER

(5.6X6X4.0M + 0.5FB)

SLUDGE THICKENER

(10M Dia X4M SWD)

FILTER PRESS

/ BELT PRESS

TO SRSTO SRS

SCREENING CHAMBER

GRIT CHAMBER

OIL TRAP

EQUALIZATION

TANK-I

EQUALIZATION

TANK-II

EQUALIZATION

TANK-III

EQUALIZATION

TANK-IV

MEE-I

15KL/Hour

MEE-II

7.5KL/Hour

SALT

TO

TSDF

HTDS

SAND FILTER

CARBON FILTER

SLUDGE

THICKENER

85KL

FILTER PRESS

TO SRSTO SRS

FLOCULATOR-I

(2.3X2.3X2.5M+0.9FB)

SECONDARY CLARIFIER-III

SECONDARY CLARIFIER-IV

OLD ETP

1 MLD NEW ETP

SCREENING CHAMBER

(2.15X1X2.4M)

EQUALIZATION TANK-I

(20X15X3.5+0.5M FB)

1050KL

EQUALIZATION TANK-II

(20X15X3.5+0.5M FB)

1050KL

EQUALIZATION TANK-III

(20X15X3.5+0.5M FB)

1050KL

EQUALIZATION TANK-IV

(20X15X3.5+0.5M FB)

1050KL

FLASH MIXER-II

(1.12X1.12X2.6M)

FLOCULATOR-II

(2.3X2.3X2.5M+0.9FB)

PRIMARY CLARIFIER-II

(8X3.5M SWD)

MEE-II

(600KLD)

ATFD-II

(30m2)

ATFD-III

(30m2)

ATFD-IV

(30m2)

ATFD-V

(30m2)

ATFD-VI

(30m2)

MEE FEED TANK

(13.5X8X3M + 0.5m FB)

380KL

INTERMEDIATE TANK

(13.5X8X3M + 0.5m FB)

380KL

AERATION TANK-I(B)

(55X20X6M + 0.5m FB)

13000 KL

AERATION TANK-II

(63X15X4.5M + 0.5m FB)

4250 KL

FINAL CLARIFIER

(10X3M SWD)

FLASH MIXER

(1.2X1.2X2M+0.6FB)

FLOCULATOR

(2.9X2.6X2.5M+0.9FB)

TUBE DECK

(2.85X2.4X4M)

FAT TRAP

(2.15X4X2.4M)

FLASH MIXER

(0.6X0.6X1.2M)

PRIMARY CLARIFIER

(6X3.5M SWD)

FLOCULATOR

(1.68X1.68X2M)

MEE FEED TANK

(10.3X8.4X2.3M)

200KL

STRIPPER-I

15KL/Hour

STRIPPER-I

7.5KL/Hour

ATFD

(30m2)

LTDS

FLASH MIXER

(0.6X0.6X1.2M)

FLOCULATOR

(1.68X1.68X2.0M)

TUBE DECK

(2.35X2.35X2.25M)

SECONDARY CLARIFIER-I

(6X3.5M SWD)

SECONDARY CLARIFIER-II

(6X3.5M SWD)

AERATION TANK-II

(35X22X2.85M)

2200 KL

TREATED EFFLUENT TANK

(10.3X10.3X1M)

100KL

SLUDGE BLUNDER

(3.1X3.1X3M)

29KL

STRIPPER-II

(30KL/Hour)

INTERMEDIATE TANK

(14.1X6.9X2.6M)

250KL

AERATION TANK-I

(45X35X3.5M)

5500 KL

BIO TOWER

GP-I

 ( 20.15 x 14.5 x 3.29M +
20.15 x 14.5 x 3.29M )

1922 KL

GP-II

  ( 25.5 x 15.2 x 3.1M +
25.5 x 15.2 x 3.1M )

2404 KL

GP-IV

  ( 25 x 35 x 4M )

3500 KL

GP-III

  ( 25 x 30 x 4M )
3000 KL





VERMI COMPOST PLANT 

 

 

     

 

Design Parameters: 

Plant is designed to treat 100 Kgs of wet Garbage Per Day 

ANNEXURE-XVI



HAZARDOUS WASTE AND MODE OF DISPOSAL 

Hazardous wastes are being disposed as per the conditions stipulated by APPCB in the 
CTO. 
Minimum stocks are being maintained in the Hazardous waste storage yard. 
Hazardous waste and mode of disposal specified by the APPCB in CTO is mentioned below: 

S.No Details of waste Mode of Disposal 

1 Process Solid waste To TSDF, Parawada, Anakapalli Dist. For 
secured Land filling 2 MEE/ Forced Evaporation Salt 

3 Incineration Ash 

4 ETP Sludge 

5 Solvent Residue/Organic 
Residue 

Shall be incinerated to sent to Cement 
industries for Co-incineration/Coprocessing/ 
Pre-processing units 6 Spent Carbon 

7 Damage or Rejected 
APIs/products 

8 Damaged or Expired Raw 
materials 

9 Used PPEs Shall be incinerated in in-house incinerator 
or sent to Cement industries for incineration 

10 Used Oils To Re-processing units authorized by 
APPCB 

11 Used Batteries Shall be sent to suppliers on buy back basis 

12 e-Waste/ electrical waste Sent to Authorized Recyclers approved by 
APPCB/CPCB. 

13 Empty Drums/ Containers/ 
Liners 
contaminated with Hazardous 
chemicals/waste 

To outside agencies after complete 
detoxification. 

14 Empty barrels / containers / 
liners 
contaminated with hazardous 
chemicals / wastes 

15 LDPE Paper To authorized Recyclers/ outside agencies 

16 Coal Ash from Boilers To Brick manufacturing units 

17 Spent Solvents Shall be recycled within the units of Hetero 
Infrastructure SEZ Ltd or sold to outside 
agencies 

18 Recovered Solvents 

 

ANNEXURE-XVII



ANNEXURE-XVIII





HETERO INFRASTRUCTUE SEZ LTD 
Green Belt Photos 

 
 

  

ANNEXURE-XIX



HETERO INFRASTRUCTUE SEZ LTD 
Green Belt Photos 

 

  

 

 

 

 

 

 

 



HETERO INFRASTRUCTUE SEZ LTD 
Green Belt Photos 

 

 

 

 

  

 

 



ANNEXURE-XX



ANNEXURE-XXI





Policy No. : 96000036233300000024		Document generated by 36688 at 23/11/2023 10:54:33 Hours.
Regd. & Head Office: New India Assurance Bldg., 87 M.G. Road, Fort, Mumbai - 400 001. TOLL FREE No. 1 800 209 1415. 

 

 

 

 

 

 

 

 

 

 

THE NEW INDIA ASSURANCE CO. LTD.
(Government of India Undertaking)

POLICY SCHEDULE FOR PUBLIC LIABILITY (Act Only) INSURANCE

UIN NUMBER - IRDAN190P0076100001

Insured's Name : HETERO INFRASTRUCTURE SEZ LIMITED
Insured's Details Issuing Office Details

Customer ID : PO92918286 Office Code : HYDERABAD LCBO 960000 (960000)
Address : SY NO 125 138 150, N NARASAPURAM,

NAKKAPALLY MANDAL, N
NARASAPURAM, VISAKHAPATNAM,
ANDHRA PRADESH,

NAKKAPALLI ,ANDHRA PRADESH,
531081

Address : LARGE CORPORATE AND BROKERS
OFFICE, 7C,7TH FLOOR, SURYA
TOWERS, S.P.ROAD, SECUNDERABAD

,500003

Phone No : Phone No : 4027810302
E-mail/Fax : krishna.d@heterodrugs.com,   / E-mail/Fax : nia.960000@newindia.co.in  /
PAN No : S.Tax Regn. No : AAACN4165CST178
GSTIN/UIN : 37AABCH6897E3Z6 / NA GSTIN : 36AAACN4165C3ZQ

: SAC : 997139 (Other non-life insurance services
excl RI)

Policy Details
Policy Number : 96000036233300000024 Business Source Code
Period of Insurance : From: 11/11/2023 12:00:01 AM To:

10/11/2024 11:59:59 PM
Dev.Off.
level/Broker/Corp.
Agent/Web
Aggregator/CPSC User

: DIRECT - (DI00000188)

Date of Proposal : 11-Nov-23 Agent/Bancassurance/S
pecified Person

:

Prev. Policy no. : 96000036223300000021 Phone No : NA / NA
Client Type : Non-Corporate E-mail/Fax :    /  /

Premium(`) ERF
Premium(`)

GST(`) Total (`) Total (` in words) Receipt No. & Date

11132 11132               0        22,264 RUPEES TWENTY-TWO
THOUSAND TWO

HUNDRED SIXTY-FOUR
ONLY

9600008123000000518
1 - 17/11/23

Details of risk covered under current year policy:

Deductible
s

Retroactive
Date

Paid Up
Capital

No Of
Locations
Involved

AOA AOA:AOY AOY Annual
Turnover -
Previous

Year

Annual
Turnover -
Proposed

Year

No of
workmen

No of Other
Employee

11/11/202